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Corrosion Protection Technology of Steel Structures
Applying Zn-Al Normal Temperature Metal Spraying System
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Table 1 Major corrosion protection method for

metal
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Table 2 General Corrosion protection method for steel
structures
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Fig. 1 Classification of thermal spray method accord-
ing to heat system
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Fig. 3 Corrosion condition of specimen after CASS
test at 15 days
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Table 9 Test result of CASS test
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Table 11 Measured thickness of sprayed metal(n=
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Table 12 Adhesion strength of sprayed metal according
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Fig. 6 Metal spray to steel wall Kangwondo, (Gansung,

2002)
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Fig. 7 Metal spray to steel structures (Japan,
Yokohama, 2001)
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Table 14 Comparison of construction cost for heavy
weight painting and metal spray
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